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) Europe - Plate Inspection Certificate . Oate of creation: G 25.01.2018
EN 10204:2004/3 1 Certificate No.: o 07482072
Our order No.: a0s 7248241 Your order No.: (w07 1111418 Order reglstration date: 07.12.2017 Date of dispatch: 25.01.2018 B

Material requirements and customer information

Product: sy Plate Steel standard and grade:

Delivery condition: (804} Normalized rolled (+N)

®02) EN10025-2:2004 S355K2

Customer name and address (Acg) Certificate address

4118 4118001

QY Kontinp AB kristina.raisanen@kontino fi;
PL 27 a.faktarauskas@eu.nimk.com

01301 VANTAA
Finland Finland

121632

TN

Surface tolerance: EN 10163-2 A2
Length toierance: EN 10029 Table 3
Width tolerance: EN 10029 Table 2

Thickness tolerance: EN 10029 Class A

Kentino Oy Ab

Flatness tolerance:

KRISTINA.RAISANEN@KONTINO Fl;a.faktarauskas@eu.nimk.com;a.faktarauskas@eu.nimk.com

EN 10029 Table 4 Class N

Suppiementary information: cos
Fully Killed and Fine Grain

RS AN Ac A

omiRTU s NUMERew VAN b S

Visual examination and dimensional checking: Satisfactory. The resuits of tests performed are in compliance with the requirements. (o)

Details of supplied materials dimensions, weights and pieces

Heat/'Slab Plate No. Item Thickness Width Length Pieces Gross Hard stamp Stamp Customer remark
(Bo7} (Bo8) mm (80%) mm @19 mm @11 (608) kg ®12) location (B9}
52476L4 08698 1 10.0 2000 6000 4 3768 8355K2+N Head 1111416
52476L3 08868 1 10.0 2000 6000 4 3768 S355K2+N Head 1111418
52571H4 38428 1 10.0 2000 6000 4 3768 S355K2+N Head 1111416
52569E4 38738 1 10.0 2000 6000 4 3768 8355K2+N Head 1111416
52569E3 3874B 1 10.0 2000 6000 3 2826 S355K2+N Head 1111416
5248001 02588 2 12.0 2000 6000 1 1130 S355K2+N Head 1111416
52398E1 B797A 2 12.0 2000 6000 4 4520 S8355K2+N Head 1111416
52414C4 9057A 2 12.0 2000 6000 4 4520 S355K2+N Head 1111416
52414C3 9069A 2 12.0 2000 6000 4 4520 S355K2+N Head 1111416
52411F1  9361A 2 12.0 2000 6000 4 4520 S355K2+N Head 11114186

(A01) (A04)
DanSteet
Hamaw| 33

O - 3XM) Frwda noywsesrk,

Inspection representative NLMK DanSteel AJ/S (a05)

Zibrandt Greisen .
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Date of creation: (zo2) 25.01.2018
Certificate No.: w3 07482072

Qur order No.: sy 7248241 Your order No.: on) 1111416 Order repistration date: 07.12.2017

Date of dispatch: 25.01.2018 B

Details of supplied materials dimensions, weights and pieces

Heat/Slab Plate No. Item Thickness Width Length Pieces Gross Hard stamp Stamp Customer remark
(807) {B06) mm (89%%) mm (810} mm (B1%)  (B0B) kg ©12) location (B99)
52473D3 B978A 3 18.0 2000 6000 4 6784 S355K2+N Head 1111416
52480A5 B910A 4 200 2000 6000 1 1884 S355K2+N Head 1111416
524B0A3 8916A 4 20.0 2000 6000 4 7536 S355K2+N Head 1111416
52480A4 8920A 4 20.0 2000 6000 3 5652 S355K2+N Head 1111416
52480A2 8926A 4 20.0 2000 6000 3 5652 S355K2+N Head 1111416
52480D5 9004A 4 200 2000 6000 4 7536 S355K2+N Head 1111416
52480D4 9014A 4 200 2000 6000 4 7536 S355K2+N Head 1111416
52414C8 9015A 4 20.0 2000 6000 3 5652 S355K2+N Head 1111416
52408A2 9137A 4 200 2000 6000 4 7536 S355K2+N Head 1111416
52408A4 9164A 4 20.0 2000 6000 4 7536 S355K2+N Head 1111416
5248082 9377A 4 200 2000 6000 4 7536 S355K2+N Head 1111416
524B0C3 9304A 4 20.0 2000 6000 4 7536 S355K2+N Head 1111416
52480C4 9430A 4 20.0 2000 6000 4 7536 S355K2+N Head 1111416
52480C1  9431A 4 20.0 2000 6000 3 5652 S355K2+N Head 1111416
52480C2 9450A 4 200 2000 6000 4 75356 S355K2+N Head 1111416
52480B3 9456A 4 20.0 2000 6000 3 5652 S355K2+N Head 1111416
52480B4 9457A 4 20.0 2000 6000 3 5652 S355K2+N Head 1111416
52403H3 7859A 5 20.0 2500 6000 2 4710 S355K2+N Head 1111416
52398J3 7868A 6 20.0 2500 5000 1 3533 S355K2+N Head 1111416
52411B3 B8049A 6 20.0 2500 9000 1 3533 S355K2+N Head 1111416
5230813  876BA 6 20.0 2500 9000 2 7066 S355K2+N Head 1111418
52398E3 B795A 6 20.0 2500 9000 2 7066 S355K2+N Head 1111416
5240814  8852A 6 200 2500 9000 2 7066 S355K2+N Head 1111418
5240813 BB55A 6 200 2500 S000 2 7066 S355K2+N Head 1111416
52411F3 9138A 6 20.0 2500 8000 1 3533 S355K2+N Head 1111416
52477A5 9220A 6 20.0 2500 9000 2 7066 S355K2+N Head 1111416
5257012 41268 8 25.0 2000 6000 1 2355 S355K2+N Head 1111416

(801 (AD4)
@ Dandgeel c
Hawmeej 33

O - 3X00 Fraces alimverk

inspection representative NLMK DanSteel A/S (a0

Zibrandt Greisen
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m—.__-o,v.m I,v_.mﬂm —:mtmoﬁ—oq— om:—.ﬂ—nm.ﬂm ey c ‘_u.mwﬁ.m,.oﬂ n:wm:o:.,”. (zuz) mm.o_.mcdm, ,_ ,
_ . 'EN 10204:2004/3.1 ertificate No.. «os 07482012
. Our order No.: 09 7248241 Your order No.: (o7 1111416 Order registration date: 07.12.2017 Date of dispatch: 25:01:2018 B'|

Umn.m:w of supplied materials dimensions, io_u_._mm_m:n pieces

HeatSlab .Plate No. Item Thickness Width Length Pleces Gross  Hard stamp Stamp ‘Customer remark.
{807} {B08) ‘ mm (209 mm (810) mm (811} (BOB) kg @12) " location (B98)
52414C2. BY97A. 8 26.0. 2000 6000 2 4710 S355K2+N Head 1111416" |
52414C5 B998A. 8 25.0. 2000 6000 2 4710 S355K2+N Head 1111416
52414C1 9007A. 8. 25.0 2000  -6000 2 4710  S$355K2+N Head 1111416
52411J1  9008A: 8 250 2000 6000 2 4710 S355K2+N Head 1111416
. 52411J2  8909A 9. 25.0. 2500 6000 2 5888 S355K2+N Head 1111416,
5241144 8917A 9 25.0 2500 6000 3 8832 S355K2+N Head 1111416
52473D5 8967A 9" 25.0 2500 6000 2 5888 S3I55K2+N’ Head 1111416
; 52408A3 9163A 9 250 2500 6000 1: 2944 S355K2+N’ ~ Head 1111416
52411F2  9249A 9 25.0 2500 6000 2 5888 S355K2+N ‘Head 11114186

129 248786

. a0
: @ DanSteel Zibrandt Greisen’

O i 3300 Frods s veark - ‘ . - E
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Europe - Plate Inspection Certificate . Date of creation: vy 25.01.2018

EN 10204:2004/3.1 Certificate No.: oy 074820/2

Qur order No.: sy 7248241 Your order No.: o1 1111416 Order registration date: 07.12.2017 Date of dispatch: 25.01.2018 B

Chemical composition (heat analysis) all results in %

Heat No. (g7 c Mn S P S Cr Cu Ni Mo Al Nb v Ti N B
Set values; min. Q.15 0.020

max. 020 160 025 0.025 0025 0.300 0400 0300 0080 0100 0.060 0.100 0.050 0.0120 0.0008
52398 015 151 016 0.012 0.011 0024 0.036 0.020 0.003 0.035 0003 0.043 0.001 0.0080 0.0002
52403 015 148 018 0.009 0.009 0.030 0.028 0.022 0003 0039 0003 0046 0.001 0.0081 0.0003
52408 0.6 150 0.19 0009 0011 0.026 0034 0026 0001 0041 0.003 0044 Q.002 0.0100 0.0003
52411 0.15 149 018 0011 0009 0.034 0033 0.023 0001 0038 0003 0044 0.001 0.0080 0.0002
52414 015 151 017 0010 0.015 0022 0035 0017 0.003 0035 0003 0.043 0.001 0.0106 0.0003
52473 0.14 146 018 0.008 0008 0018 0031 0018 0.002 0038 0.003 0045 0.001 0.0083 0.0002
52476 0.14 145 0.19 0.013 0.006 0.017 0.019 0.014 0001 0.037 0004 0043 0.001 0.0074 0.0003
52477 013 141 019 0012 0007 0029 0039 0.0317 0004 0042 0.003 0.044 0001 0.0068 0.0003
52480 014 146 020 0.013 0.009 0.024 00628 0.021 0002 0.035 0.003 0048 0.001 0.0080 0.0003
52569 014 147 019 0,007 0004 0.019 0039 0023 0003 0041 0.004 0044 0.001 0.0072 0.0003
52570 013 140 019 0.006 0.007 0022 0.037 0.027 0.003 0049 0.004 0046 0.001 0.0071 0.0003
52571 014 144 0.18 0.009 0008 0023 0.039 0024 0.003 0.041 0.003 0046 0.001 0.0085 0.0003
Heat No. (Eo7) CEV Remark <70
Sel values: min.

max. 0.45
523948 0.42 1346
52403 0.42 1346
52408 0.42 13486
52411 0.42 1346
52414 0.41 1346
52473 0.39 1346
52476 0.39 1346
52477 0.38 1346
52480 0.40 1346
52569 0.40 1346
52570 0.38 13486

Inspection representative NLMK DanSteel A/S (405)

(a01) (A04)
@ w.wumunumn— c Zibrandt Greisen o Crecaten

O - 3220 Foedéerdsvmrh
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Inspection Certificate . | Daeocesionem 25012018 ,
 Eni10204200431 Certificate No.: wes  074820/2 :

| ‘Our.order No.: (e 7248241, Your order No.: (o7 1111416 Order roglstration date: 07.12.2017 Date of dispatch: 25.01.2018 B.

O_..m_sm,nm,_ composition (heat analysis) ‘alivesults.in %.

Remark.(C70)

Heat No. o CEV- _
Sef values:  min.

max. 0.45
52571 0.40 . 1346

Supplementary information (Cs8)
CEV = C+ Mn/6.+ (Cr + Mo + V)/5 + (Ni + Cu)15

1 = Basic Oxygen Steel, 2'= Electric Arc Furnace, 3 = Ladle Refined, 4 = Calcium Treated, 5 = Vacuum Degassed, 6 = Continuous Casl, 7 ='Ingot

. (A1)
@ DanSteel
. Hawnavej 33

O - 3330 Fru o chswamud, -

Inspection representative NLMK DanSteel AIS (a5

Zibrandt Greisen .
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Date of creation; (zoz) 25.01.2018

rtificate No.: oy 074820/2

Our order No.: (w8 7248241 Your arder No.: »on 1111416 Order registration date: 07.12.2017

Date of dispatch: 25.01.2018 B

Tensile testing Tenslle tests were performed in accordance with EN 10002/1SO 6892-1 with results as stated below:

Heat/slab Plate ID Thickness Shape Loc. Dir. Yield Yield UTS Rm Elong. Elongation Yield/UTS
(807) (B8} mm (€10 cony 1coz MPa c1y type MPa <1 type % 1©
52480D1 0258B-2-2 12.0 R H T 412 REH 542 A5 29 0.76
52476L4 (869B-1-1 10.0 R H T 407 REH 523 AbS 31 0.78
52476L4 (0869B-1-2 10.0 R H T 407 REH 523 AS5 31 0.78
52476L4 0869B-21 10.0 R H T 407 REH 5212 A5 3 0.78
52476L4 0869B-2-2 10.0 R H T 407 REH 523 A5 K} 0.78
52476L3 (886B-1-1 10.0 R H T 407 REH 523 A5 31 0.78
52476L3 0886B-1-2 10.0 R H T 407 REH 523 AS 3 078
52476L3 0886B-2-1 10.0 R H T 407 REH 523 A5 31 0.78
52476L3 0386B-2-2 10.0 R H T 407 REH 523 A5 31 0.78
52571H4  3842B-1-1 10.0 R H T 433 REH 544 A5 34 0.80
52571H4  3842B-1-2 10.0 R H T 433 REH 544 A5 24 0.80
52571H4  3842B-2-1 10.0 R H T 433 REH 544 A5 34 0.80
52571H4  3842B-2-2 10.0 R H T 433 REH 544 A5 34 .80
52569E4 3873B-1-1 10.0 R H T 429 REH 548 Ab 30 0.78
52569E4 3873B-1-2 10.0 R H T 429 REH 548 A5 30 0.78
525694  3873B-2-1 100 R H T 429 REH 548 A5 a0 0.78
52569E4 3873B-2-2 10.0 R H T 429 REH 548 A5 30 0.78
52569E3 3874B-1-1 100 R H T 429 REH 548 Ab 30 0.78
52569E3  3874B-1-2 10.0 R H T 429 REH 548 A5 30 0.78
52569E3 3874B-2-2 10.0 R H T 429 REH 548 A5 3o 0.78
5257012  4126B-21 25.0 R H T 425 REH 525 A5 26 0.81
52403H3 7859A-1-1 20.0 R H T 407 R02 550 A5 26 0.74
52403H3  7859A-1-2 20.0 R H T 407 RO2 550 A5 26 0.74
52398J3  7868A-1-1 200 R H T 410 R0O2 546 Ab 26 0.75
52411B3  8049A-2-1 20.0 R H T 413 REH 551 A5 28 0.75

Inspection representative NLMK DanSteel A/S (an5)

(A1) {AQ4)
@ Wstmunuwm— c Zibrandt

0 - 3300 Fruas shsveerk

Greisen . Grecabnan
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Date of creation: zea) 25.01.2018

Certificate No.: «o) 074820/2

Our order No.: (8 7248241 Your order No.; (o1 11114186 Order registration date: 07.12.2017 Date of dispatch: 256.01.2018 B

Tensile testing Tensile tests were performed in accordance with EN 10002/iSO 6892-1 with results as stated below:

Heat/slab Plate ID Thickness Shape Loc. Dir. Yield Yield UTS Rm Elong. Elongation Yietd/UTS
(807) (E08) mm (3]0} {CoY) 1€02; MPa 11 type MPa <13 type % (C13)
5239813  B8768A-1-1 20.0 R H T 410 RO2 546 AS 26 0.75
52398i3  B8768A-2-1 20.0 R H T 410 RO2 546 AS 26 0.75
52398E3 8795A-1-1 200 R H T 410 REH 546 A5 24 0.75
52398E3  B8795A-2-1 20.0 R H T 410 REH 546 A5 24 0.75
52398E1 8797A-1-1 12.0 R H T 421 REH 542 A5 a0 0.78
52398E1 8797A-1-2 12.0 R H T 421 REH 542 A5 K] 0.78
B52398E1 8797A-2-1 120 R H T 421 REH 542 A5 30 0.78
52398E1 B797A-2-2 12.0 R H T 421 REH 542 A5 30 0.78
5240814  B852A-1-1 20.0 R H T 390 R0O2 540 A5 23 0.72
5240814  B852A-2-1 20.0 R H T 390 RO2 540 AS 23 0.72
5240813  B855A-1-1 20.0 R H T 390 RO2 540 A5 23 0.72
5240813  BA55A-2-1 20.0 R H T 390 RO2 540 AS 23 0.72
52411J2  B8909A-1-1 250 R H T 426 REH 550 A5 30 0.77
52411J2  B909A-1-2 25.0 R H T 426 REH 550 A5 30 0.77
52480A5 B910A-1-2 200 R H T 394 REH 530 AS 28 074
52480A3 B8916A-1-1 200 R H T 394 REH 530 A5 28 074
52480A3 B8916A-1-2 200 R H T 394 REH 530 A5 28 0.74
52480A3 A8916A-2-1 20.0 R H T 394 REH 530 A5 28 0.74
52480A3 B916A-2-2 20.0 R H T 394 REH 530 A5 28 0.74
5241144  B8917A-1-1 25.0 R H T 426 REH 550 A5 30 0.77
52411)4 8917A-1-2 25.0 R H T 426 REH 550 A5 30 077
5241144  B917A-2-1 25.0 R H T 426 REH 550 AS 30 0.77
52480A4 B920A-1-1 20.0 R H T 394 REH 530 AS 28 0.74
52480A4 8920A-1-2 20.0 R H T 394 REH 530 A5 28 0.74
52480A4  8920A-2-1 200 R H T 385 RO2 525 A5 30 0.75

(A0 1) (AD4)
@ DanSteel
Hewmuwd 13

- 3300 Fredorksvers

Inspection representative NLMK DanSteel A/S (a05)

Zibrandt Greisen o Creiabn
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m:-.ovm — Plate ——.—m Umnﬂmo—.— Omﬂﬂm.ﬁmnmﬂm w02 Date of creation: oz 25.01.2018

EN 10204:2004/3.1 Certificate No.; o3 074820/2

Our order No.: w08y 7248241 Your order No.: w07 1111416 Order registration date: 07.12.2017 Date of dispatch: 25.01.2018 B

Tensile testing Tensile tests were performed in accordance with EN 10002/1SO 6892-1 with resuits as stated below:

Heat/slab Plate ID Thickness Shape Loc. Dir. Yield Yield UTS Rm Elong. Elongation Yleld/UTS
(8o7) {608) mm (c1e) (co) (cozy MPa «c11 type MPa (c12) type % 13
52480A2 B8926A-1-1 20.0 R H T 384 REH 530 A5 28 0.74
52480A2 B8926A-1-2 20.0 R H T 394 REH 530 A5 28 0.74
52480A2 B926A-2-1 20.0 R H T 394 REH 530 A5 28 0.74
52473D5 B967A-1-1 25.0 R H T 403 REH 526 A5 25 0.77
52473D5 B8967A-1-2 250 R H T 403 REH 526 A5 25 0.77
52473D3 8978A-1-1 18.0 R H T 403 REH 526 A5 25 0.77
52473D3 B978A-1-2 18.0 R H T 403 REH 526 A5 25 0.77
52473D3 8978A-2-1 18.0 R H T 403 REH 526 A5 25 0.77
5247303 B97BA-2-2 18.0 R H T 403 REH 526 A5 25 0.77
52414C2 B997A-1-1 25.0 R H T 407 RO2 535 A5 30 0.76
52414C2 B8997A-1-2 25.0 R H T 407 RO2 535 AS 30 0.76
52414C5 8998A-1-1 25.0 R H T 407 RO2 535 A5 30 0.76
52414C5 B8998A-1-2 25.0 R H T 407 RO2 535 A5 30 0.76
52480D5 9004A-1-1 200 R H T 395 RO2 525 A5 30 075
52480D5 G004A-1-2 20.0 R H T 395 RO2 525 AS 30 0.75
52480D5 9004A-2-1 20.0 R H T 395 RO2 525 A5 30 0.75
52480D5 9004A-2-2 20.0 R H T 395 RO2 525 A5 30 0.75
52414C1  9007A-1-1 25.0 R H T 407 R0O2 535 A5 30 0.76
52414C1  9007A-1-2 250 R H T 407 R02 535 A5 30 0.76
5241141 900BA-1-1 250 R H T 426 REH 550 A5 30 0.77
52411J1  9008A-1-2 25.0 R H T 426 REH 550 A5 30 0.77
52480D4 9014A-1-1 20.0 R H T 395 RO2 525 A5 30 0.7
52480D4 9014A-1-2 200 R H T 395 RO2 525 A5 30 0.75
52480D4  9014A-2-1 200 R H T 395 RO2 525 A5 30 0.75
52480D4 9014A-2-2 20.0 R H T 395 RO2 525 A5 30 0.75

Inspection representative NLMK DanSteel A/S (acs

(AgY) (A04)
@ WW.:.men- c Zibrandt Greisen . Crteatan

O, - 3300 Frodsnicnawh
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Date of creation; o2 25.01.20138

Certificate No.: woy 074820/2

Qur order No.; wos) 7248241 Your order No.: won 1111416 Order registration date; 07.12.2017 Date of dispatch: 25.01.2018 B

Tensile testing Tensile tests were performed in accordance with EN 10002/ISO 6892-1 with results as stated below:

Heat/slab Plate ID Thickness Shape Loc. Dir. Yield Yieid UTS Rm Elong. Elongation Yield/UTS
(807 (B08) mm (10} (co1) (coz) MPa ) type MPa 12 type % (C13)
52414C6 9015A-1-1 20.0 R H T 407 RO2 535 A5 Klo) 0.76
52414C6 9015A-1-2 20.0 R H T 407 RoO2 535 A5 Kiy 0.786
52414C6 9015A-2-1 20.0 R H T 407 RoO2 535 A5 30 0.76
52414C4 9057A-1-1 12.0 R H T 428 REH 552 A5 28 0.78
52414C4  9057A-1-2 12.0 R H T 428 REH 552 A5 28 0.78
52414C4  9057A-2-1 12.0 R H T 428 REH 552 A5 28 0.78
52414C4 9057A-2-2 12.0 R H T 428 REH 652 Ab 28 0.78
52414C3 9069A-1-1 12.0 R H T 428 REH 552 A5 28 0.78
52414C3 9069A-1-2 12.0 R H T 428 REH 552 AS 28 0.78
52414C3 9069A-2-1 120 R H T 428 REH 552 A5 28 0.78
52414C3 9069A-2-2 12.0 R H T 428 REH 552 A5 28 0.78
52408A2 9137A-1-1 20.0 R H T 390 R02 540 A5 23 0.72
52408A2 9137A-1-2 20.0 R H T 390 RO2 540 A5 23 0.72
52408A2 9137A-2-1 20.0 R H T 390 RO2 540 A5 23 0.72
52408A2 9137A-2-2 20.0 R H T 390 RO2 540 A5 23 0.72
52411F3 9138A-1-1 20.0 R H T 407 RO2 549 A5 25 0.74
52408A3 9163A-2-1 25.0 R H T 390 RO2 540 A5 23 072
52408A4 9164A-1-1 200 R H T 395 Ro2 537 A5 22 0.74
52408A4 9164A-1-2 20.0 R H T 395 R02 537 A5 22 0.74
52408A4 9164A-2-1 20.0 R H T 390 Ro2 540 Ab 23 072
52408A4 9164A-2-2 20.0 R H T 390 RO2 540 A5 23 0.72
52477A5 9220A-1-1 20.0 R H T 393 REH 515 A5 3t 0.76
52477A5 9220A-1-2 20.0 R H T 393 REH 515 AS N 0.76
52411F2 9249A-1-1 250 R H T 407 RO2 549 A5 26 0.74
52411F2  9249A-1-2 25.0 R H T 407 RO2 549 A5 26 0.74

{AD1) (A4}
@ o c
Hawnewn 33

O - 3300 Freugsnhsnnert

Inspection representative NLMK DanStee! A/S 405

Zibrandt Greisen 7 Lrtiabean
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m..:.ovm — Plate ——.—mvmnﬂmo-.— om :mﬂmom.ﬂm o Date of creation: (z02) 25.01.2018

EN 10204:2004/3.1 Certificate No.: o3 07482012

Our order No.: »om 7248241 Your order No.: (»0n) 1111416 Order registration date: 07.12.2017 Date of dispatch: 25.01.2018 B

Tensile testing Tensite tests were performed In accordance with EN 10002/1SO 8892-1 with results as stated below:

Heat/siab Plate ID Thickness Shape Loc. Dir. Yleld Yield UTS Rm Elong. Elongation Yield/UTS
(807 {B08) mm (C10) (con (€02 MPa c1) type MPa c12) type % (C13)
52411F1  9361A-1-1 12.0 R H T 416 REH 540 A5 Kh 0.77
52411F1  9361A-1-2 12.0 R H T 416 REH 540 A5 N 0.77
52411F1  9361A-21 12.0 R H T 428 REH 545 A5 28 0.79
52411F1  9361A-2-2 12.0 R H T 416 REH 540 A5 3 0.77
52480B2 9377A-141 20.0 R H T 395 RO2 525 A5 30 0.75
52480B2 9377A-1-2 20.0 R H T 395 RO2 525 AS 30 0.75
52480B2 9377A-21 20.0 R H T 395 RO2 525 A5 30 0.75
52480B2 9377A-2-2 20.0 R H T 395 RO2 525 A5 30 0.75
52480C3 9394A-1-1 20.0 R H T 394 REH 530 A5 28 0.74
52480C3 9394A-1-2 20.0 R H T 396 REH 524 Ab 26 0.76
52480C3 9394A-21 20.0 R H T 394 REH 530 A5 28 0.74
52480C3 9394A-2-2 200 R H T 394 REH 530 Ab 28 0.74
52480C4 9430A-11 20.0 R H T- 395 RO2 525 A5 30 0.75
52480C4 9430A-1-2 200 R H T 395 RO2 525 A5 30 0.75
52480C4 9430A-2-1 200 R H T 395 RO2 525 A5 30 0.75
52480C4 9430A-2-2 20.0 R H T 395 R0O2 525 A5 30 0.75
52480C1 9431A-1-1 20.0 R H T 394 REH 530 A5 28 0.74
52480C1 9431A-1-2 200 R H T 394 REH 530 AS 28 0.74
52480C1 9431A-2-1 200 R H T 394 REH 530 A5 28 0.74
52480C2 9450A-1-1 20.0 R H T 395 RO2 525 A5 30 0.75
52480C2 9450A-1-2 200 R H T 395 RO2 525 A5 30 0.75
52480C2 9450A-21 200 R H T 395 RO2 525 A5 30 0.75
52480C2 9450A-2-2 200 R H T 395 RO2 525 A5 30 0.75
52480B3 9456A-1-1 20.0 R H T 394 REH 530 A5 28 0.74
52480B3 9456A-1-2 20.0 R H T 394 REH 530 A5 28 0.74

Inspection representative NLMK DanSteel A/S (05

(AO1) {AD4}
@ DanSteel c Zibrandt Greisen B rtiatan

W - Y300 Frese bt




Page 11 of 18

Inspection Certificate . Date of reation: s 25.01.2018

) Europe - Plate o . 1:2018
P EN.10204:2004/3.1 Certificate No.: w0y 07482072

Our'order No.; (08 7248241 Your order No.: on 1111416 Order registration date: 07.12.2017 Date of dispatch: 25.01.2018 B

Tensile testing Tensite tests were performed In accordance with EN'10002/ISO 6892-1'with results as stated below:

Heat'siab  Plate D Thickness  Shape. Loc, Dir. Yield Yield ‘UTS Rm Elong..  Elongation Yield/UTS
807y s mm [0} (cot) an  MPaich  type MPa 1z type % (©13) )
52480B3 9456A-2-1 200 R H T 394 'REH 530 A5 28 0.74
52480B4 9457A-1-1 20.0 R H T 396 'REH 524, A5 26 0.76
52480B4  9457A-1:2. 20.0 ‘R H T '396° REH 524 A5 26 0.76
52480B4 9457A-2-1 200 R H T -396 'REH 524 AS 26 0.76

Supplementary Informtation (css)

Loc.: €on H=head, T = tail

Dir.: (coz 'T-= fransversal,.L = longitudinal
Shape: ©1» @ =.round, R = reciangular
| Original gauge length: 200 mm

u

_:mumnn_o:_qmuqmmmz_m_.?m NLMK DanSteel A/S iaos)

. ] {(ADA} i B L)
@w.mi:mwoo_ c Zibrandt Greisen

Dk - 1330 Fredsnksveet.
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Europe - Plate Inspection Certificate .. Date of creation: o) 25.01.2018

EN 10204:2004/3.4 Certificate No.: «»oy 074820/2

Our order No.: o) 7248241 Your order No.: (w07 1111416 Order registration date: 07.12.2017 Date of dispatch: 25.01.2018 B

_—.:ﬁmnn testing impact tests were performed in accordance with EN 10045/iSO 148-1 with resuits as stated below:

Heat/slab Ptate ID Position Notch Shape Loc. Dir. Temp. sv sV SV AV
(807} (BO6) (Co1} (€40 (Ca1) (can) {coz} °C oy J (ce2) J (ca J 2 J (e

52480D1 02588-2-2 1 cVv 10x10 H L -20 160 162 173 165
52476L4 0869B-1-1 1 cv 7.5x10 H L -20 134 126 33 98
52476L4  0869B-1-2 1 cv 7.5x10 H L -20 134 126 33 o8
52476L4 0869B-2-1 1 cv 7.5x10 H L -20 134 126 33 98
52476L4 0869B-2-2 1 cv 7.5x10 H L -20 134 126 33 98
52476L3 0886B-1-1 1 cv 7.5x10 H L -20 134 126 33 98
52476L3 0886B-1-2 1 cv 7.5x10 H L -20 134 126 33 98
52476L3 08B6B-2-1 1 cv 7.5x10 H L -20 134 126 33 98
52476L3 0886B-2-2 1 cv 7.5x10 H L -20 134 126 33 98
52571H4  3842B-1-1 1 cv 7.5x10 H L -20 80 77 a5 67
52571H4 3842B-1-2 1 cv 7.5x10 H L -20 90 77 35 67
52571H4  3B42B-2-1 1 cv 7.5x10 H L -20 90 77 35 67
52571H4  3842B-2-2 1 cv 7.5x10 H L -20 90 77 a5 67
52569E4 2B73B-1-1 1 cv 7.5x10 H L -20 145 184 171 167
52569E4 3873B-1-2 1 cv 7.5x10 H L -20 145 184 171 167
52569E4  3873B-2-1 1 cv 7.5x10 H L -20 145 184 171 167
52569E4 3873B-2-2 1 cv 7.5x10 H L -20 145 184 171 167
52569E3 3874B-1-1 1 cv 7.5x10 H L -20 159 151 148 153
52569E3 3874B-1-2 1 cv 7.5x10 H L -20 169 151 148 153
52569E3 3874B-2-2 1 Ccv 7.5x10 H L -20 159 151 148 153
5257012  4126B-2-1 1 cv 10x10 H L -20 204 202 203 203
52403H3 7859A-1-1 1 cv 10x10 H L -20 77 131 147 118
52403H3 7859A-1-2 1 cv 10x10 H L -20 77 131 147 118
52398J3 7868A-1-1 1 (Y 10x10 H L -20 122 117 92 110
5241183 8049A-2-1 1 cv 10x10 H L -20 132 146 55 111

Inspection representative NLMK DanSteel A/S (a05)

(AD1) {ADd)
@ st_._mwum— c Zibrandt Greisen 2 Gtk

OK - $300 Fredeahavat
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—:WtQOﬁmo—.— Om;m.—..mom.ﬂm o) Date of creation: (zo2) 25.01.2018

Europe - Plate ) )
P N 102042004131 Certificate No.: o 074820/2

Qur order No.: (08 7248241 Your order No.: o7y 1111416 Order reglistration date: 07.12.2017 Date of dispatch: 25012018 B

Impact nom:_._m Impact tests were performed In accordance with EN 10045/iSO 148-1 with results as stated below:

Heat/stab Plate ID  Position Notch Shape Loe. Dir. Temp. Sv sV Sv AV
(BO7) (B08) (CO} (C40) (Cat) (co1) (coz) °C (co3y) J (ce2) J (e J (C42) J (Ca3)

5239813 B768A-1-1 1 Ccv 10x10 H L -20 122 17 92 110
5239813 B8768A-2-1 1 cv 10x10 H L -20 122 117 92 110
52398E3  8795A-1-1 1 cv 10x10 H L -20 113 47 123 94
52398E3 B8795A-241 1 CvV 10x10 H L -20 113 47 123 94
52398E1 8797A-1-1 1 Cv 10x10 H L -20 134 120 105 120
52398E1 8797A-1-2 1 Cv 10x10 H L -20 134 120 105 120
52398E1 B797A-2-1 1 Cv 10x10 H L -20 134 120 105 120
52398E1 8797A-2-2 1 cv 10x10 H L -20 134 120 105 120
5240814 8852A-1-1 1 Ccv 10x10 H L -20 144 167 165 155
5240814 8852A-2-1 1 cv 10x10 H L -20 144 157 165 155
5240813 8855A-1-1 1 cv 10x10 H L -20 144 157 165 155
5240813 8855A-2-1 1 Cv 10x10 H L -20 144 167 165 155
5241142  B909%A-1-1 1 cv 10x10 H L -20 117 137 126 127
52411J2 B909A-1-2 1 cv 10x10 H L -20 117 137 126 127
52480A5 B8910A-1-2 1 cv 10x10 H L -20 167 159 199 175
52480A3 8916A-1-1 1 cv 10x10 H L -20 167 159 199 175
52480A3 8916A-1-2 1 cv 10x10 H L -20 167 159 199 175
52480A3 B916A-2-1 1 CvV 10x10 H L -20 167 159 199 175
52480A3 8916A-2-2 1 cv 10x10 H L -20 167 169 199 175
5241144 B917A-11 1 Cv 10x10 H L -20 17 137 126 127
52411J4  B8917A-1-2 1 cv 10x10 H L -20 117 137 126 127
52411J4  BY917A-2-1 1 cv 10x10 H L -20 117 137 126 127
52480A4 B920A-1-1 1 Ccv 10x10 H L -20 167 159 199 175
52480A4 8920A-1-2 1 cv 10x10 H L -20 167 159 189 175
52480A4 8920A-2-1 1 cv 10x10 H L -20 176 217 211 201

Inspection representative NLMK DanSteel AIS (a0

(AD1) (AD4)
@ Wm.._...m.n.mm_. c Zibrandt Greisen = & rtaan

DK - 3300 Frade clormmeh.
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‘ : artinr o - H 1 _ : Date of creation: (zo2) 25:01:2018 .
Europe - Plate Inspection Certificate. Certificate No.: wo 07482012
. EN 10204:2004/3.1 o "
Our order No.: io8). 7248241 Your order No.: (x07h 1111416 Order reglstration date: 07.12.2017 Date of dispatch; 25.01.2018 B
Impact testing Iimpact tests were performed In.accordance with EN 10046/1SO 148-1 with results as stated below:
Heat/slab  Piate'(D  Posltion Notch Shape Loc. DIr.. ‘Temp. 1Y SV sv AV
807). (60s). icon cat) (Ean ican) coz) °C (o3 J e J ce, J cey ) ey
52480A2 8926A-1-1 1 cv 10x10 H L -20 167. 159; 199 175
52480A2 B8926A-1-2 1 Y 10x10 H L -20, 167 159 199, 175
52480A2 8926A-2-1 1 CVv 10x10 H L 20 167 159 199 175 |
52473D5 8967A-1-1 1 cv 10x10 H L -20 186 208 195, 196
52473D5 BY67A-1-2° 1 cv 10%10 H L -20 186 208 195’ 196
52473D3 BY78A-1-1 1 ‘cv 10x10 H L -20r 186 208 195 196
52473D3 B978A-1-2 1 cVv. 10x10 H L -20 186 208 195 196
52473D3 B897BA-2-1 1 cv 10x10 H L .20 186 208 195 196
52473D3 B8978A-2-2 1 CcVv. 10x10 H L -20 186 208 195 196
52414C2 B997A-1-1 1 cv 10x10 H. L -20 151 155 187 164
52414C2  BYY7A-1-2 1 oV 10x10 H, L -20° 151 155 187 164
'52414C5  B99BA-1-1 1 cv 10x10, H L -20 151. 155 187 164
52414C5 B99BA-1-2 1 cv 10x10 H L -20 151 155 187 164
'52480D5  9004A-1-1 1 cv 10%10 H L .20, 176 217 211 201
:52480D5  9004A-1-2 1 cv: 10x10- H L 20 176 217 211 201 _
52480D5  9004A-2-1 1 cv 10x10. H L -20 176 217 211 201
52480D5 9004A-2-2 1 cv 10x10 H L -20 176 217 211 201
52414C1  9007A-1:1. 1 cv 10x10. H L -20 151 155 187 164
52414C1  9007A-1-2 1- cv 10x10 H L -20 151 155 187 164
52411J1  S00BA:1-1 1 cv 10x10 H L- -20 117 137 126 127
5241141  QO0BA-1-2 1 cv 10x10 H L 20 17 137 126 127-
5248004 9014A-1-1 1 cv 10x10 H L -20 176 217 211 201
5248004 -9014A-1-2 1 cv 10x10 H L -20 76 217 211 20
52480D4° 9014A-2-1 1 cv' 10x10 H L 20 176 217 211 201
52480D4: 9014A:2-2 1 cv’ 10x10 H L 20 176 217 211 20

Inspection representative NLMK DanSteel A/S’ (s

L (AD) ' {A04)
@ mws‘.:wwmn_‘ ) c oo Zibrandt Greisen

D - 3330 Frececkavasd .
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mC_.O—um - Plate —:Wﬂﬂﬂ.ﬂmos Om—lﬂm.—“mnm.ﬂm . Date of creation: vz 25.01.2018

EN 10204:2004/3.1 Certificate No.: ¢ 074820/2

Our order No.: (o8 7248241 Your order No.: on 1111416 Order reglstration date: 07.12.2017 Date of dilspatch: 2501.2018 B

Impact »ﬂmﬁ:Q Impact tests were performed In accordance with EN 10045/ISO 148-1 with results as stated below:

Heat/slab Plate ID  Positlon Notch Shape Loc. Dir. Temp. Sv SV SV AV
(807) {808) (con (C4D) (can {con {coz) °C (co3 J (ca J ey 4 ca J ey

52414C6 9015A-1-1 1 cv 10x10 H L -20 151 155 187 164
52414C6 9015A-1-2 1 cv 10x10 H L -20 151 155 187 164
52414C6  9015A-2-1 1 cv 10x10 H L -20 151 155 187 164
52414C4 9057A-1-1 1 Ccv 10x10 H L -20 74 65 83 74
52414C4 9057A-1-2 1 cv 10x10 H L -20 74 65 83 74
52414C4  9057A-2-1 1 cv 10x10 H L -20 74 65 83 74
52414C4 9057A-2-2 1 cv 10x10 H L -20 74 65 83 74
52414C3  9069A-1-1 1 Cv 10x10 H L -20 74 65 83 74
52414C3 9069A-1-2 1 cv 10x10 H L -20 74 65 83 74
52414C3  9069A-2-1 1 cv 10x10 H L -20 74 65 83 74
52414C3 9069A-2-2 1 cv 10x10 H L -20 74 65 83 74
52408A2 9137A-1-1 1 cv 10x10 H L -20 144 157 165 165
52408A2 9137A-1-2 1 cv 10x10 H L -20 144 157 165 155
5240BA2  9137A-241 1 Ccv 10x10 H L -20 144 157 165 155
52408A2 9137A-2-2 1 cv 10x10 H L -20 144 157 165 155
52411F3  9138A-1-1 1 cv 10x10 H L -20 159 128 127 138
52408A3 9163A-2-1 1 cv 10x10 H L -20 144 157 165 155
52408A4 9164A-1-1 1 cv 10x10 H L -20 161 183 190 178
52408A4  9164A-1-2 1 cv 10x10 H L -20 161 183 190 178
52408A4 9164A-2-1 1 cv 10x10 H L -20 144 157 16856 155
52408A4  9164A-2-2 1 Ccv 10x10 H L -20 144 157 165 155
52477A5  9220A-1-1 1 cv 10x10 H L -20 174 187 173 178
52477A5 9220A-1-2 1 cv 10x10 H L -20 174 187 173 178
52411F2  9249A-1-1 1 Ccv 10x10 H L -20 159 128 127 138
52411F2  9249A-1-2 1 cv 10x10 H L -20 159 128 127 138

Inspection representative NLMK DanSteel A/S (405

(A01) (AD4)
@ mwu._u.mumom_ c Zibrandt Greisen . Crecatan

K - 3300 Freds ihwras
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Our order No.: (ace) 7248241 Your order No.: won 1111416 Order registration date: 07.12.2017

Date of dispatch: 25.01.2018 B

Impact testing impact tests were performed In accordance with EN 10045/ISO 148-1 with results as stated below:

Heat/slab Plate ID  Position Notch Shape Loc. Dir. Temp. SV SY SV AV
{807) (BO6) (C40) (ca1) (€02) °C o3y J (cay J (Caz J ceaa J ¢

52411F1  9361A-1-1 1 Ccv 10x1Q H L -20 144 125 152 140
52411F1 9361A-1-2 1 Ccv 10x10 H L -20 144 125 152 140
52411F1  9361A-2-1 1 cv 10x10 H L -20 144 125 152 140
52411F1  9361A-2-2 1 Ccv 10x10 H L -20 144 125 152 140
52480B2 9377A-1-1 1 cv 10x10 H L -20 176 217 211 201
52480B2 9377A-1-2 1 Ccv 10x10 H L -20 176 217 211 201
52480B2 9377A-2-1 1 cVv 10x10 H L -20 176 217 211 2m
52480B2 9377A-2-2 1 cv 10x10 H L -20 176 217 211 201
52480C3 9394A-1-1 1 Ccv 10x10 H L -20 167 159 199 175
52480C3 9394A-1-2 1 Ccv 10x10 H L -20 195 182 146 174
52480C3 9394A-2-1 1 Ccv 10x10 H L -20 167 169 199 175
52480C3 9394A-2-2 1 cv 10x10 H L -20 167 159 199 175
52480C4  9430A-1-1 1 cv 10010 H L -20 176 217 211 201
52480C4 9430A-1-2 1 cv 10x10 H L -20 176 217 211 201
52480C4 9430A-2-1 1 cv 10x10 H L -20 176 217 211 201
52480C4 9430A-2-2 1 cv 10x10 H L -20 176 217 211 201
52480C1 9431A-1-1 1 Ccv 10x10 H L -20 167 159 199 175
52480C1 9431A-1-2 1 cv 10x10 H L -20 167 159 199 175
52480C1  9431A-241 1 Cv 10x10 H L -20 167 159 199 175
52480C2 9450A-1-1 1 cv 10x10 H L -20 176 217 211 201
52480C2 9450A-1-2 1 cv 10x10 H L -20 176 217 211 201
52480C2 9450A-2-1 1 cv 10x10 H L -20 176 217 211 201
52480C2 9450A-2-2 1 Cv 10x10 H L -20 178 217 211 201
52480B3 9456A-1-1 1 cv 10x10 H L -20 167 159 199 175
52480B3 9456A-1-2 1 cv 10x10 H L -20 167 159 199 175

@ DanSteel
Havrevej 33

DK - L2330 Frudsmhsvat

(A01)

Inspection representative NLMK DanSteel A/S (a03)

Zibrandt Greisen




[

) ’ _ummw 17 o.. ._m. |

—:mumOﬁmoz om—nﬂm.ﬂmomﬂm . Date of creation: (zo :25.01.2018,

, Europe - Plate D " 25.1.20
_ ) P EN 10208200441 Certificate No.: »ey 074820/2

Our.order No.: nos) 7248241 Your order No.: o1 1111416 ‘ Order registration date: 07.12.2017 Date of dispatch: 25.01.2018 B

Impact testing impact tests were performed in accardince with EN 10045S0 148-1 with results as stated below:

Heat'slab  Plate ID. Position  'Notch Shape ‘Loc: Dir.. Temp. sV sV sV’ AV
o7 (608) ©on (CaD) ©an {cot) (€02) °C (con J (ca J © & ocar g ey
52480B3  9456A-2-1 1 cv 10x10 H L -20 187 159 199 175
52480B4  9457A-1-1 T cv 10x10 H L 20 195 182. 146 174
52480B4 9457A-1-2. 1 CV. 10x10 H L 20 195 182 146 174
52480B4 9457A-2-1 1 CV 10x10 H L -20; 195 182 146 174

-Supplementary Information a9 L o ]

Position: (o1 1 = surface, 2 = middle, 3 = 1/3 of thickness, 4 = 1/4 of thickness

Notch:: a0 CU = Charpy.U-notch; CV = Charpy V-notch, CVA = Charpy, V-notch (ASTM)
Loc.} @on H =head, T = tail o ’
Dir.: «co2y T = transversal; L = longitudinal

00 Inspection representative NLMK DanSteel A/S ‘taos)

(AOT)
@ DanSteel ‘Zibrandt Greisen

M - 330 Frtaa nhvaank
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Europe - Plate Inspection Certificate . _ Daedlgreston wm 25012015 |
ittt EN 10204:2004/3°1 ‘Certificate No.: woy 074820/2. _

Our order No.: oe) 7248241 Your order No.: @an 1111416 Order reglstration-date: 07.12.2017 Date of dispatch: 25.01.2018 B

We hereby certify that the malerial has been made.and tésted in accordance with the menlioned specification(s). .
Centified according to Construction Products Regulations (305/2011/EU) by TUV NORD Systems GmbH {Notified Body Reg: No..0045).
DOP's could be down-loaded from www.dansteel.dk

) TUV-NORD 0045-CPR-0554

P Our products are Cobalt, Gold, Mercury free and are.free of ,Bm&mﬂ?n_w:.um_.m_._nmm and do not exceed the clearing limit value of 100 Bgfkg, which guarantees the compliance with.limit
values given in the Radiation Protection Ordinance.(StriSchV) for the unrestricted clearance of solid material (StriSchV.Annex |ll, Sectlion 5) for ferrous nuclides.
Manufactured in Denmark’

Inspection represenlative NLMK DanSteel A/S  {ats)

) Abo._v i A>oh.u. )
(NLMK) DirSteet c Zibrandt Greisen Z. Grciatnn

T - 33 Frederksven




A Commercial transactions and parties involved

A01 Manufacturer’s works

AQ2 Type of inspection document

A03 Document number

AQ4 Manufacturer's mark

AQ05 Originator of the inspection document

AQ6 Customer consignee

AQ7 Purchaser's order number and. where applicable, item number
A08 Manufacturer's warks order number

AQ9 Customer article number

A10 to A99 Supplementary information

B  Description of Products

B01 Product

B02 Steel designation

B03 Any supplementary requirements
B04 Product delivery condition

BOS Reference (heat) treatment of samples
B0O6 Marking of lhe product

BO7 Identification of the product

B08 Number of pieces

B09 to B11 Product dimensions

B12 Theoretical mass

B13 Actual mass

B14 to B99 Supplementary information

C Inspection

€00 |dentification of the sample

€01 Location of the sample

C02 Direclion of the test pieces

C03 Test temperature

C04 to C09 Supplementary information

Information description
acc. to EN 10168

C10 Shape of the test piece

C11 Yield or proof strength

C12 Tensile strength

€13 Elongation after fracture

C14 to C29 Suppiementary information
C30 Method of test

C31 Individual values

C32 Mean value

€33 to C39 Supplementary information
C40 Type of test piece

C41 Width of test piece

C42 Individual vatues

C43 Mean value

C44 1o C49 Supplementary informalion
C50 to C69 Supplementary information
C70 Steelmaking process

C71 to CH2 Chemical composition

€83 to C99 Supplemeniary information

D  Other tests

D01 Marking and identification, surface appearance, shape and dimensional properties

D02 to D50 Non-destructive tests
D51 to D98 Supplementary information
Z Validation

Z01 Statement of compliance
202 Date of issue and validation

203 Stamp of the inspection representative

204 CE marking
205 to 299 Supplementary information




